
Modern Environmental Science and Engineering (ISSN 2333-2581) 
January 2018, Volume 4, No. 1, pp. 103-113 
Doi: 10.15341/mese(2333-2581)/01.04.2018/012 
Academic Star Publishing Company, 2018 
www.academicstar.us 

 

Physico-Chemical Monitoring of Industrial Wastewater 

Quality: Case of Aspindale Oil Plant — National Foods 

Limited: Zimbabwe 

Chikwanha S. M1, Tungwarara M. K.1, Mukona S.1, Chada T. C.2, Mutibura E. R.3, and Murisa S. V.4 

1. Envirotech Institute of Management, Zimbabwe 

2. Midlands State University, Zimbabwe 

3. Women’s University in Africa, Zimbabwe 

4. Chinhoyi University of Technology, Zimbabwe 

 

Abstract: Indiscriminate discharge of raw wastewater resulted in pollution of aquatic environments and loss of biodiversity along 
[...]
larger doses of coagulant being required at low 

temperatures. Another factor influencing the degree of 

coagulation is the timing of the additions and the order 

of addition if more than one reagent is used [14]. The 



Physico-Chemical Monitoring of Industrial Wastewater Quality: Case of Aspindale Oil Plant-National 
Foods Limited: Zimbabwe 

  

107

optimum conditions of coagulation should be 

discovered by laboratory tests.  

Sometimes even a coagulated solid is slow to settle. 

Such light flocs can often be made to settle out more 

quickly by “weighting” them with some inactive but 

relatively dense material [11]. For this reason ground 

chalk or clays such as bentonite are sometimes added 

to wastewater with or just before the coagulant. 

Bentonite is clay (hydrated aluminium silicate) which 

forms colloidal solution capable of effecting 

coagulation. It is effective in the pH range 2-10 so that 

control of pH value is not necessary [12]. Coagulation 

and flocculation can reduce colour, turbidity, odour, 

bacteria, radioactive nuclides, phosphates, solids, trace 

organics and FOG from wastewater [11]. 

2.2 Sedimentation Theory 

Gravity settling is the most common physical 

process for removing suspended solids from 

wastewater. Sedimentation can be classified into two 

types [13]. 

(a) Plain sedimentation which refers to impurities 

being separated from the suspended fluid by 

gravitational and natural aggregation. 

(b) Sedimentation with coagulation refers to the 

addition of chemical substances (coagulants) to 

increase the aggregation and settling of finely divided 

suspended and colloidal matter. 

Discrete particles are those particles which do not 

change their shape, size and weight while settling 

down in a fluid [15]. The suspended impurities in 

wastewater consist of discrete particles such as 

inorganic solids having specific gravity of about 2.65 

and organic solids of specific gravity of 1.40 [12]. The 

particles having specific gravity more than 1.20 

readily settle down at the bottom of the tank due to the 

force of gravity. This phenomenon of settlement is 

known as hydraulic subsidence. Every particle has its 

own hydraulic subsidence value, but the lighter 

particles cannot settle down due to the force of gravity. 

Such particles are converted to settleable size by the 

application of some coagulants in wastewater. While 

settling down the floc attracts more and more 

suspended impurities and thus the size of the floc goes 

on increasing and ultimately the surface area of the 

floc becomes sufficiently wide to arrest colloidal, 

organic matter and some amount of bacteria. 

Suspended matter and characteristics of particles 

are classified into three sedimentation processes which 

depend on their concentrations. These types are 

discrete, flocculants and zonal and compression 

settlement. Where particles are dispersed or suspended 

at low solids concentration then discrete and 

flocculants settlements occur. Zonal and compression 

settlement only occur when the solids concentration 

has increased to such an extent that the particle forces 

or particle contact affects normal settlement processes. 

During settlement, it is common to have more than 

one type of settlement occurring simultaneously.  

Particles in relatively dilute solutions do not act as 

discrete particles but coalesce or flocculate with other 

particles during gravitational settlement resulting in 

flocculants settling. Subsiding particles coalesce with 

small particles falling at lower velocities to form 

larger particles which then settle faster than the parent 

particle. The degree of flocculation is dependent on 

the opportunity for particle contact, which increases as 

the depth of the settling tank increases. So the removal 

of suspended solids depends not only on the 

clarification rate but also on depth of the clarifier or 

settling tank, which is a major difference between 

discrete and flocculants settlement. 

In dilute suspensions particles settle freely at their 

terminal velocity until they approach the sludge zone 

when the particles decelerate and finally become part 

of the sludge. In concentrated suspensions (more than 

2000 mg/L), hindered settlement occurs. Owing to the 

high concentration of particles there is a significant 

displacement of liquid as settlement occurs which 

moves up through the interstices between particles 

reducing their settling velocity and forming an even 

more concentrated suspension. The particles are close 



Physico-Chemical Monitoring of Industrial Wastewater Quality: Case of Aspindale Oil Plant-National 
Foods Limited: Zimbabwe 

  

108

enough for interparticulate forces to hold them in 

fixed positions relative to each other so that all the 

particles settle as a unit or blanket. A distinct 

solid-liquid interface at the top of the blanket with the 

upper liquid zone relatively clear and free from solids 

is formed. 

2.3 Phosphate Removal 

Phosphorus is present in wastewater as 

orthophaspate (PO4
3- , H2PO4

-, HPO4
2- and H3PO4), 

polyphosphates and organic phosphate. 

Polyphosphates undergo hydrolysis in aqueous 

solutions and revert to orthophosphate forms; this 

hydrolysis is usually quite slow [1]. Lime is used less 

frequently because of its substantial increase in the 

mass of sludge produced as compared to metal salts 

and the operating and maintenance and occupational 

health problems associated with the handling, storage 

and feeding of lime. Due to the reaction of lime with 

the alkalinity of the wastewater, the quantity of lime 

required will in general, be independent of the amount 

of  phosphate present and will depend primarily on 

the alkalinity of the wastewater. The quantity of lime 

required to precipitate phosphorous in wastewater is 

typically about 1.4 to 1.5 times the total alkalinity 

expressed as CaCO3. When lime is added to raw 

wastewater, or to secondary effluent, pH adjustment is 

usually required before subsequent treatment or 

disposal [13].  

Orthophosphates can be determined by directly 

adding a substance, such as ammonium molybdate, 

that will form a coloured complex with the phosphate 

[5]. The polyphosphates and organic phosphates must 

be converted to orthophosphates, using an acid 

digestion step, before they can be determined in a 

similar manner.  Phosphate concentration in water 

and wastewater can be determined by the following 

methods: Vanadomolybdophosphoric Acid 

Colorimetric Method, Stannous Chloride Method, 

Ascorbic Acid  

Method and Flow Injection Analysis for 

Orthophosphate [16, 17].  

2.4 Fats, Oils and Grease (FOG) 

The term oil represents a wide variety of substances 

ranging from low to high molecular weight 

hydrocarbons. Grease represents high molecular 

weight hydrocarbons and all glycerides of animal and 

vegetable origin. They are normally removed from 

wastewater using fat traps which is based on decanting 

principle. The fatty acids occur principally in a 

precipitated form as calcium and magnesium soaps 

[15]. As such, they are insoluble in many solvents. 

Samples are acidified [8] with a mineral acid for 

instance HCl to a pH of about 1.0 to release the free 

fatty acids for analysis. The reaction involved may be 

represented by the following equation: 

Ca(C17H35COO)2 + 2H+ →2C17H35COOH + Ca2+ (3) 

For liquid samples, three methods of FOG 

determination are present: Partitioning-Gravimetric 

Method, Partitioning-Infrared Method and Soxhlet 

Method [16, 17]. 

 Partitioning methods are designed for samples 

that might contain volatile hydrocarbons that 

otherwise would be lost in the solvent removal 

operations of the partitioning procedure. 

 The Soxhlet Method is the method of choice 

when the levels of non-volatile greases may 

challenge the solubility limit of the solvent. Also 

for low levels of FOG (< 10 mg/L), the Soxhlet 

Method is of choice because gravimetric methods 

do not provide the needed precision.   

According to Ref. [8], hexane is currently the 

standard solvent of choice for FOG determination 

because it is a good solvent for all the materials 

normally associated with the term grease and has a 

minimum solvent power for other organic compounds.  

2.5 Chlorides 

In oil purification, degumming of crude oil which 

involves use of Brine Solution (NaClaq) is the main 



Physico-Chemical Monitoring of Industrial Wastewater Quality: Case of Aspindale Oil Plant-National 
Foods Limited: Zimbabwe 

  

109

source of chlorides in wastewater. Since conventional 

methods of wastewater treatment do not remove 

chloride to any significant extent, higher than usual 

[Cl-] can be taken as an indication that the water body 

is being used for wastewater disposal and hence this 

research seeks to solve such gaps in wastewater 

treatment. 

There are four methods for the determination of 

chloride in water and wastewater. The first two are 

similar in most respects and selection is largely of 

personal preference. 

(a) Argentometric Method is suitable for use in 

relatively clear waters. 

(b) Mercury Nitrate Method is easier in that the end 

point of titration is very easy to detect. 

(c) Potentiometric Method is suitable for coloured 

or turbid samples in which colour-indicated end points 

might be difficult to observe. Automated Ferricyanide 

Method is an automated technique which is faster than 

all other methods mentioned above [16, 17].  

3. Research Methodology 

Wastewater was passed through a fat trap and then 

chemically treated with lime, alum and alsa floc 

polymer using the method adopted from the American 

Water Works Association Manual and wastewater 

quality parameters assessed against ZINWA Effluent 

Standards. 

3.1 Physico-chemical Wastewater Treatment 

a) The wastewater pH was adjusted to between 4 and 

6 units. This was the optimum pH range in which 

Aluminium sulphate could start the agglomeration 

and flocculation process. This was be achieved by 

either adding concentrated sulphuric acid or lime 

slurry depending on the water’s initial pH. 

b) 40% aluminium sulphate was added while mixing 

the effluent to allow even mixing. 

c) 20% Sodium Hydroxide was added to adjust the 

pH to between 6.8 and 7.5. 

d) 0.3 m3 Alsa Floc Polymer was added and the 

wastewater was circulated for 30 minutes to allow 

thorough and even mixing. 

e) The wastewater was allowed to settle for at least 12 

hours (overnight) 

f) The sludge was drained in the sludge pit and water 

samples taken for laboratory analysis before 

discharge of water to the municipal sewer. 

3.2 Sampling & Sample Preservation 

A 3 litre composite sample of treated wastewater 

was taken from the effluent plant using clean glass 

containers cleaned with distilled water, soap and 

rinsed with nitric acid. The initial 3 litre sample was 

taken at the sampling point prior to treatment so as to 

determine the amounts of chemicals required to treat 

the effluent. The last 3 litre sample taken after 

treatment was analysed to check for the success of the 

treatment process and compare the results with the 

specifications in the effluent standards and other 

environmental regulations on effluent quality.  

A 1 litre sample was taken from the 3 litre 

composite sample, acidified to pH around 2 with 

concentrated H2SO4 (10 ml) and stored in a 

refrigerator at 4°C as a preservation method since first 

priority was given to those tests which required 

immediate analysis. 

Another 1 litre sample of wastewater was taken 

from the composite sample for the determination of 

chlorides, pH, TDS and temperature which were done 

immediately within the first 30 minutes from sampling. 

The remaining 1 litre was filtered immediately with a 

filter paper to obtain a filtrate with dissolved 

phosphorous in the form of phosphates which would 

also be kept in a refrigerator before analysis. 

3.3 Determination of Chlorides  

Argentometric Method was used because the 

apparatus and reagents required to carry out this test 

are cheap and locally available. No special 

preservative was done since the sample was analysed 

soon after sampling. Apparatus were properly cleaned 



Physico-Chemical Monitoring of Industrial Wastewater Quality: Case of Aspindale Oil Plant-National 
Foods Limited: Zimbabwe 

  

110

and rinsed with distilled water both before and after 

use to eliminate interference from contaminants. 

3.4 Determination of Wastewater pH, Total Dissolved 

Solids and Temperature  

100 ml of wastewater were used for the 

determination of pH soon after sampling using the 

Electrometric Method with a glass electrode rather 

than a hydrogen electrode. The advantage of the glass 

electrode over the hydrogen one was that the glass 

electrode is relatively free from interference from 

colour, turbidity, colloidal matter, oxidants and 

reductants. TDS concentration was determined using a 

TDS meter. No special preservation was required 

since the sample was analysed immediately. The 

wastewater sample temperature was determined soon 

after sampling using Mercury-filled Celsius 

Thermometer. The thermometer used had a scale 

marked for every 0.1°C. 

3.5 Determination of Phosphates, Fats, Oils and 

Grease 

The Vanadomolybdophosphoric Acid Colorimetric 

Method was used for the determination of phosphates. 

The method was used because it is most useful for 

routine analysis in the range of 1-20 mg/L of 

phosphates. The calibration curve was prepared using 

different standard phosphate solutions and the sample 

was analysed together with the standard to determine 

the curve closest to that of the sample under study. 

The Soxhlet Method was used for the determination of 

Fats, Oils and Grease (FOG) using the 1 litre acidified 

composite sample. 

4. Results and Discussion 

Physico-chemical precipitation removed the 

inorganic forms of phosphate (a cause of eutrophication) 

by addition of coagulants since the concentrations of 

parameters under investigation were within the 

required limits. Only FOG and chlorides concentration 

were not close to the ZINWA standard as shown by 

their negative kurtosis as shown in Table 1. 

Table 1  Mean concentrations of parameters under investigation. 

 N Minimum Maximum Mean Kurtosis 

Parameter Statistic Statistic Statistic Statistic Std. Error Statistic Std. Error 

pH 30 5.0 9.5 6.880 0.1788 2.037 0.833 

Temperature 30 19.6 25.2 21.597 0.2424 1.048 0.833 

TDS 30 500 1800 906.33 64.541 0.297 0.833 

Chlorides 30 60.5 440.0 270.617 23.2563 -1.190 0.833 

Phosphates 30 0.50 1.09 0.9427 0.03031 1.092 0.833 

FOG 30 1.21 3.14 2.3787 0.09671 -0.907 0.833 

Valid N (list wise) 30       
 

Lime addition removed calcium ions as well as 

phosphorous from wastewater along with any other 

suspended solids. The lime (Ca(OH)2) reacts first with 

the natural alkalinity in the wastewater to produce 

calcium carbonate (part of sludge) which is primarily 

responsible for enhancing suspended solids removal 

as shown by Eq. (4). 

Ca(HCO3)2 + Ca(OH)2 → 2CaCO3↓ + 2H2O  (4) 

After the alkalinity is removed calcium ions 

combine with the orthophosphate present under 

alkaline conditions (pH 10.5) to form insoluble and 

gelatinous calcium hydroxyapatite [Ca5(OH)(PO4)3] 
which will settle to the bottom of the settling tank as 

shown in Eq. (5). 

5Ca2++4OH-+3HPO4
2-→[Ca5(OH)(PO4)3] ↓+3H2 (5) 

Similarly to as established by Ref. [13], chemical 

precipitation using aluminum or iron coagulants is 

effective in phosphate removal. Although coagulation 

reactions are complex and only partially understood, 

the primary action appears to be the combining of 



Physico-Chemical Monitoring of Industrial Wastewater Quality: Case of Aspindale Oil Plant-National 
Foods Limited: Zimbabwe 